












































24.04.2013
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=4475   
OUTER BOOM
90026333

  1 90026320 OUTER BOOM L=2500 1 201.47
  2 90023462 EXTENSION L=2710 1 95.88
  3 90023477 GUIDANCE LETKUNOHJAIN  VAR 1 25.57
  4 28764001 CYLINDER 63/36X1700 1 40.24
  5 90023481 CONNECTOR R 1/2" 4 0.51
  6 90016090 FASTENER 4 0.35
  7 90023478 AXLE 30X264 1 1.46
  8 90021934 AXLE 30X196 1 1.08
  9 90020556 FASTENER L-180 1 1.18
 10 90010345 HOLDER 2 0.03
 11 90020561 GLIDE PAD 120X190 1 0.31
 12 90020563 GLIDE PAD 70X180 1 0.17
 13 90020562 GLIDE PAD 120X100 2 0.17
 14 90021097 GLIDE PAD 40X55-14X12 8 0.06
 15 90020566 PLATE 119X190 1 0.18
 16 90020567 PLATE 80X180 1 0.11
 17 21039422 SHIM 1XD=55 2 0.01
 18 90025837 RUBBER PLATE 1 0.48
 19 3100176 BUSHING WB 802 10095 2 0.6
 20 3100422 BUSHING WB 802 8030 2 0.15
 21 3010239 ALLEN SCREW M12X25 8.8 ZN DIN 912 4 0
 22 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 4 0
 23 3010328 HEW SCREW M8X90 8.8 ZN DIN 931 4 0
 24 3010190 ALLEN SCREW M8X16 10.9 DIN 7991 8 0
 25 3020001 NUT M8 ZN DIN 985 4 0.01
 26 3050020 GREASE NIPPLE R 1/8" ZN 3 0.01
 27 3060092 SNAP RING AS 30X2 ZN DIN 471 4 0
 28 3110042 USIT-SEAL R-08 R 1/2" 10 0.01
 29 3090917 CONNECTOR (STRAIGHT)26-040010810 R 1/2" -7/8"JIC 8 0.11
 30 3090965 CONNECTOR 6010-08-06 2 0.09
100 3132798 HYDRAULIC HOSE 5705-10-08/241X-08/5705-10-08/L=2800 4
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29.04.2010
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

160/100X855   VAR
CYLINDER
90023547

  1 28762001 CYLINDER 160/100X855 1 169.55

  2 3120235 VALVE 1 1.24

  3 3090185 CONNECTOR 04000-12 1 0.14

  4 3090918 CONNECTOR R 3/4" -1 1/16" JIC 26-04001-12-12 2 0.16

  5 3110130 SEAL R-12 R 3/4" 4 0.01

  6 3090216 CONNECTOR 04010-12-12 1 0.19
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SYLINTERI
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST

90023542
CYLINDER
160/100X855   VAR

-
27.04.2010

  1 28763001 CYLINDER 160/100X855 1 164.8

  2 90023536 HYDRAULIC PIPE 1  KOK 1 0.88

  3 90023538 HYDRAULIC PIPE 2  KOK 1 1.9

  4 90013168 FASTENER 4X30-112 2 0.1

  5 90012248 FASTENER 4X30-152 2 0.14

  6 3090918 CONNECTOR R 3/4" -1 1/16" JIC 26-04001-12-12 2 0.16

  7 3110130 SEAL R-12 R 3/4" 2 0.01

  8 3010250 SCREW M8X40 8.8 ZN DIN 912 4 0

  9 3020001 NUT M8 ZN DIN 985 4 0.01
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16.02.2005
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

VAR
DRAW BAR
90020495

  1 90020437 DRAW BAR KONEISTUS 1 19.71

  2 3100344 BEARING WB 802 10060 2 0.38

  3 3100187 BEARING WB 802 8080 2 0.41

  4 3050020 GREASE NIPPLE R 1/8" ZN 6 0.01

2.12.2010  14:32     Page 2/3       

 
29



VARAOSAT \ RESERVDELAR \SPARE PARTS \ ERSATZTEIL

90020806

TUKIJALKA

6

25

1 224 1413 211

3

10

24

51917 23

23

20

7

18

9
15

21

12

16

8

10

25

3.12.2010  8:18     Page 1/2       

 
30



Pc
Nto

90020806
09.02.2006

Item code

SpecificationTitle

Title
Specification

SPARE PART LIST

STABILIZER
-Revision

Date

Weight

JALKAVAR

Item codePos

  1 90020785 BEAM  HITS 1 157.18

  2 90020793 ARM HITS 2 52.23

  3 90011249 AXLE HITS 2 1.43

  4 90012844 LEVER 10-120 2 0.16

  5 28773001 CYLINDER 110/90X600 2 451.55

  6 28812001 CYLINDER 50/30X2X600 1 8.11

  7 90011250 FLANGE 2 0.73

  8 90012843 SPINDLE 28/18-76 2 0.2

  9 90020802 AXLE 30-122 2 0.68

 10 90020807 GLIDE PAD 4 0.01

 11 90016090 FASTENER 2 0.35

 12 3120453 KNOB 2 0.25

 13 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 2 0.02

 14 90011001 GLIDE PAD D=55-19/7 2 0.03

 15 3060019 SNAP RING 30 DIN 472 4 0

 16 3010672 SCREW M20X200 8.8 ZN DIN 931 1 0

 17 3010312 SCREW M20X30 10.9 ZN DIN 913 4 0

 18 3010048 SCREW M12X30 8.8 ZN DIN 933 8 0

 19 3010447 SCREW M8X100 8.8 ZN DIN 931 2 0

 20 3010441 SCREW M8X40 8.8 ZN DIN 931 2 0

 21 3020009 NUT M20 ZN DIN 985 1 0.07

 22 3020014 NUT M20 ZN DIN 936 4 0

 23 3020001 NUT M8 ZN DIN 985 4 0.01

 24 3030096 WASHER M12 ZN DIN 125 8 0.01

 25 3110934 SEAL O 94,5X3  70 SHORE 4 0.02
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21.12.2012
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=4770
STABILIZER
90025970

  1 90026224 BEAM TUKIJALKAPALKKI HITS 1 131.04
  2 90025986 SPREADING BEAM ULOMPI 1 76.53
  3 28879001 CYLINDER 110/90X600 2 82.58
  4 90025992 SPREADING BEAM SISEMPI 1 70.6
  5 90011249 AXLE HITS 2 1.43
  6 90011250 FLANGE 135 - 8 2 0.86
  7 3030096 WASHER M12 ZN DIN 125 8 0.01
  8 3010048 HEW SCREW M12X30 8.8 ZN DIN 933 8 0
  9 3110934 SEAL O 94,5X3  70 SHORE 4 0.02
 10 3110040 USIT-SEAL R-06 R 3/8" 4 0
 11 3091358 CONNECTOR 6310-06-06 4 0.09
 12 28958001 SPREADING CYLINDER 40/28X1100 2 17.39
 13 3060007 SNAP RING 25 ZN DIN 471 4 0
 14 90013830 AXLE 25-60 2 0.23
 15 3020009 NUT M20 ZN DIN 985 2 0.07
 16 90026292 SHIM 1X122X420 1 0.4
 17 3010312 ALLEN SCREW M20X30 10.9 ZN DIN 913 5 0
 18 3010176 ALLEN SCREW M8X30 10.9 ZN DIN 7991 8 0
 19 3030025 WASHER M8 ZN DIN 126 8 0
 20 3020001 NUT M8 ZN DIN 985 8 0.01
 21 90025991 GLIDE PAD 30X138X420 2 0.94
 22 90026287 GLIDE PAD 35-7 2 0.01
 23 3020014 NUT M20 ZN DIN 936 5 0
 24 90026231 GLIDE PAD 35-14 6 0.02
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28762001 SYLINTERI

B

131115 2 1 9 10

12

6 5 8

151614

437

min 1215   max 2070

DETAIL B 
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15.02.2005
-

SpecificationTitleItem code

SPARE PART LIST

WeightUnitAmountPcDimensionsPos

Date
Revision

Title
Specification

Item code

Nto

160/100X855
SYLINTERI
28762001

  1 3110790 MÄNNÄNTIIVISTE KOLV TÄTNING PISTON SEAL KOLBENDICHTUNG OK 160/139X8 1 0.3
  2 3110250 O-RENGAS O-RING O-RING O-RING 62.2X3 90 SHORE 1 0.01
  3 3110791 O-RENGAS O-RING O-RING O-RING 149.2X5.7 70 SHORE 1 0.1
  4 3110792 TUKIRENGAS STÖDRING SUPPORTING RING STÛTZRING TR 160/150X1.7 PU 1 0
  5 3110454 O-RENGAS O-RING O-RING O-RING 160X3.0 90 SHORE 1 0.03
  6 3110726 VARRENTIIVISTE KOLVSTÅNGSTÄTNING ROD SEAL DICHTUNG FÜR KOLBENSTANGE NI 300 100/115X12 1 0.2
  7 3110885 VARRENTIIVISTE KOLVSTÅNGSTÄTNING ROD SEAL DICHTUNG FÜR KOLBENSTANGE OMS-MR 100/115.1X6 1 0.1
  8 3110414 LUOVUTIN AVSTRYKARE WIPER SEAL ABSTREIFER GA 100/110X7/10 1 0.1
  9 3110865 MÄNNÄNOHJAIN KOLV STYRNING PISTON GUIDE KOLBENFÜHRUNG 160/155X14.8 2 0.14
 10 3110866 OHJAIN STYRNING  GUIDANCE STEUERUNG 100/106X12.8 4 0.1
 11 28762201 MÄNTÄ KOLV  PISTON   KOLBEN  160 L=77 1 6.49
 12 28762101 SYLINTERIPUTKI CYLINDERRÖR CYLINDER BARREL ZYLINDERROHR 160/100-855 1 73.82
 13 28762202 OHJAIN STYRNING  GUIDANCE STEUERUNG 160/100 L=105 1 8.89
 14 28762204 MÄNNÄNVARSI KOLVSTÅNG PISTON ROD KOLBENSTANGE 100-1059 1 77.29
 15 3100344 LIUKULAAKERI BUSSNING BUSHING GLEITLAGER WB 802 10060 4 0.38
 16 3050003 RASVANIPPA SMÖRJNIPPEL GREASE NIPPLE SCHMIERNIPPEL M8X1,25 DIN 71412 4 0
 20 3110867 TIIVISTESARJA TÄTNNGSSATS SEAL KIT DICHTUNGSSATZ 160/100 1

24.1.2013  9:28     Page 2/3       

 
35



DETAIL B 
SCALE 2 : 1

VARAOSAT \ RESERVDELAR \SPARE PARTS \ ERSATZTEIL

28763001 SYLINTERI

B
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